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The Imported Furniture Specialist ITEM NO: B 1 980

Caution:Please read instructions thoroughly before unpacking assembly parts.Sharp,exposed staple tips can
cause injury,therefore,for your protection,please remove any exposed staple used in packing.

“1.We recommend that you should assembly this product with the assistance of another person;this will make
assembly easier,and will help to eliminate damage to the product or injury to persons during assembly.
2.Be sure to check all packing materials carefully for small parts that may have come lose inside the carton
during shipment. :
3.Please do not over tighten screws or bolts until the assembly is complete.
4.Please put all parts on a non-abrasive floor before assembly,and follow the assembly steps to assembly
your newly purchased product correctly and efficiently.

PART LISTS TOOLS REQUIRED (NOT PROVIDED)

NO. Description Sketch | Qty PHILLIPS SCREWDRIVER —£=D

A [HEADBOARDPANEL | @ | IPC | (ARDWARE LISTS

B |HEADBOARD LEG (LR)| === 2PCS NO. Description Sketch Size Q'ty

C |FOOTBOARD PANEL | & 1PC a |BOLT 5/16"*45mm| 6PCS

D |SIDE RAILS ———| 2PCS b [SPRING WASHER| © | s/16" 6PCS

E |SLATS ———| 4PCS | "C[FLAT WASHER | (® [5/16"*19mn] 6PCS

F 'SHORTSUP?ORTLEGS 8PCS 4 IALLEN KEY == l4mm IPC
e [SCREW P #4*32mm | 8PCS
f |METAL BRACKET| 2 pomm*igmm 2PCS
g [BOLT 1/4"*15mm | 4PCS
h |SPRING WASHER 1/4" 4PCS
.. JFLAT WASHER | ( 1/4"16mm | 4PCS :

Leveler

I MADE IN VIET NAM

www.bestmasterfurnitures.com




